GoPro Bike Mount

 

How to make a DIY GoPro Bike Mount

 

DIY GoPro Bike Mount

 

In this video I'm going to show you how to make an extremely solid and versatile bike mount for your GoPro camera. This mount will fit perfectly on any round part of your bike, like the frame, fork, seatpost or handlebar. For this mount I'm using an aluminum flat bar with dimensions 20 x 3 mm. What's so great about this 3mm flat bar is that it has the exact same thickness as any original GoPro mount, and will fit your GoPro perfectly. You will need a total length of 350 mm approximately. You will also need 2 pieces of M5 x 20mm screws, 2 M5 Nyloc nuts and one M5 wingnut.

 

You also need to download this template

Download this pdf template

If you have any questions, please leave a comment or contact me on YouTube and facebook.

Part list

  • Aluminum Flatbar 20x3mm L=350mm
  • M5x20mm screw (2 pcs)
  • M5 nyloc nut (2 pcs)
  • M5 wing nut
  • Zip Ties
  • pdf Template

 

Tools needed

  • 6mm drill bit
  • hacksaw
  • file

GoPro DIY #11 - How to make a

DIY GoPro Bike Mount

- Fits perfectly on any round part of your bike, like the frame, fork, seatpost or handlebar

Subscribe to my Youtube channel

it's free.

Find us on facebook

https://www.facebook.com/soarpix

copyright © soarpix.com